HANDLEBAR & CONSOLE

Parts Book For WJS18-BS450E-A00

Ref. No. Parts No. Description Description Quantity
7 1850044 T Upper Handlebar 1
8 GB820-06035 B2ATM6 X 35 Screw M6X 35 1
9 GB97. 1-06 6 Washer 6 2
10 1850128 Fir 2k Cable Unit 1
11 WORD18. 6-05 hr 2% Guy Hook 1
12 GB6182—-06 HEREM6 Nylon Insert Lock Nut M6mm 1
13 1850045 R HE T Blade Control Handle 1
14 2203003 PR e Bracket 1
15 (GB6182-08 B2 REMS Looknut M8 4
16 1850006 S B ) Knob Nut 2
17 1850096 THEF Lower Handlebar 1
18 2011031 =R&kE Cable Clamp 1
19 XSS46. 4-04 U] Sk A% Bolt 2
20 GB923-06 i M HEREME Hexgon Cap Nut M6 1




MOWER

DECK ASSEMBLY

—

>
,-’

=il

>
P

Ref. No. Parts No. Description Description Quantity
15 GB6182-08 HEERMS Looknut M8 3
21 1850065 HE Torsion Spring 1
22 1850008 J5 Ha AR S 48 Rear Cover Bracket 1
23 GB16674. 1-08035 BZFEMS X 35 HeX Hd. Flange Bolt M8X35mm 3
24 GB91-02016 FH2X 16 Pin2 X 16 1
25 1850009 i v > 2 Height Adjustment Rack 1
26 (B6182-05 BEBEMS Nut M5 2
27 (B818-05016 B2ETM5 X 16 Screw M5x16 2
28 1850081 B E Deck 1
29 GB97.1-08 P88 Washer 8 5
30 1850055 [HIEEL Head Board 1
31 GB96. 1-06 #PEl6 Washer 6 3
32 (GB12618-06015 HET6 X 15 Self-plugging Rivet 6x15 3
33 1850007 Ja AR g Rod, Rear Cover 1
34 1850001 JE R AR Rear Cover 1
35 GB12618-05010 FHEHIET5 X 10 Self-plugging Rivet 5x10 4




DRIVE

ASSEMBLY

Ref. No. Parts No. Description Description Quantity
12 GB6182-06 HEREM6 Nylon Insert Lock Nut M6mm 4
36 GB5783-06016 BZETM6 X 16 Phillips Pan Hd Screw M6X 4
37 GB109-05011 PR EIET5 X 11 Flathead Rivet 5X11 3
38 1850093 JER=ERY Y Cutting Height Adjustment 1
39 1850089 SRR IR S Rear Axle Assembly 1
40 1850099 /NEE Wheel cap 4
41 1600063 LIPS Nylon Bearing 1/2” 8
42 1850100 7" T 77 Wheel 4
43 1850057 7" R 7” Wheel Boss 4
44 WORD18-01 Tk Nylon Bearing 1/2” 4
45 2007401 (RS Bushing 2
46 1850025 TR Handle Board 1
47 4016696 IR RS Front Wheel Axle Sleeve 2
48 1850013 ARG Front Shaft Assembly 1
49 1850075 7 ] 5E The Left Fixed Spr 1
50 1850076 7 [ 7 The Right Fixed Spr 1
51 GB16674. 1-08016 HZHEM8 X 16 Square Neck Bolt M8X16mm 4
52 1850117 FIATFHA Haul Shank Seam 1
53 XS756-1-17 EEERiE! Hair Pin 2




BLADE ASSEMBLY

Ref. No. Parts No. Description Description Quantity
54 1600619 T A Bushing 1
55 1600702 JI IR A Blade Adaptor 1
56 1850062 TR Blade 1
57 XS756-2-17 E-YEE] Washer 1
58 2200010 FRCy IR AR Bolt 1
GRASS BAG ASSEMBLY //59
//ﬁo
Ref. No. Parts No. Description Description Quantity
59 1850102 TS HELR Bag Frame 1
60 1850036 FERILY Fabric Bag 1




